

AKITO KOWA INDIA LIMITED
PAINT DIVISION

PLOT NO 124, SECTOR-3, IMT MANESAR, GURGAON .

Finished Product Test Report

| | | |
|----------|---|-----------------------------|
| Product | EPOXY HARDNER FOR PRIMER[COI-006] | <u>RESULT</u> ACCEPT |
| S.No | 07090183 | |
| Type. | 7462 | |
| Quantity | 3.5 LTR | |

| Sno | Property | Std. Value | Test Value |
|-----|-------------------|------------|------------|
| 1 | CLARITY | CLEAR | CLEAR |
| 2 | SOLIDS | 34+/-2% | 35.44 |
| 3 | CURING WITH EPOXY | OK | OK |

Remarks :

Approved By